
BULLETIN NO.
SERVICE PARTS LIST 54-00-2600

3600 R.P.M.

FIG. PART NO. DESCRIPTION OF PART NO. REQ.

1 - 16 H.P. Engine (For Components Refer to
Engine Manufacturer) (Ii

2 06-55-1970 5116-18 Hex. Nut W/E.T. Lockwasher (6)
3 42-36-1320 Receptacle Box Bracket (2)
4 06-55-1505 114-20 Hex. Nut W/E.T. Lockwasher (4)
5 42-04-3550 Engine to Generator Adapter (1)
6 06-75-0498 318-16x718”  Hex. Hd. Cap screw WI1.T.

Lockwasher (4)
7 23-40-0530 Rotor (Includes 22-84-0730 Fan) (1)
8 06-92-l 270 5/16x9.44”  Stud (1)
9 45-22-0370 Sleeve (I)

10 23-58-0690 Stator (I)
11 06-55-3780 Internal Wrenching Nut (1)
12 06-75-0005 8-32~318”  Hex. Hd. Cap screw W/Cone Washer (12)
13 22-12-0180 Receptacle Box Wrapper (3)
14 - Receptacle Panel (1)
15 - End Bell (1)
16 22-68-0180 End Bell Cover (1)
17 06-81-5490 6-32x1.88” Pan Hd. Screw (2)
18 06-97-2600 ‘I 14” I .T. Lockwasher (5)
19 42-36-l 310 Generator Mounting Bracket (1)
20 06-75-0273 1/4-20x8”  Hex. Hd. Cap screw (4)
21 06-57-5165 3/8-16 Hex. Locking Nut (4)
22 06-75-0021 10-32x112” Hex. Hd. Cap screw W/E.T.

Lockwasher (2)
23 23-74-0760 Ground Lug (1)
24 45-56-0171 Ground Strap (1)
25 06-97-5450 No. 10 E.I.T. Lockwasher (1)
26 06-75-0338 5/16-18x1-3/4”  Hex. Hd. Cap screw W/E.T.

Lockwasher (4)
27 42-20-0570 Mounting Channel (2)
28 06-75-0302 5116-I  8x314”  Hex. Hd. Cap screw 12)
29 44-34-0090 Vibration Dampener (4)
30 43-40-0205 Carrying Frame (I)
31 06-75-5150 7116-14x1 “Socket Hd. Screw (4)
32 42-04-3560 Engine to Generator Adapter (1)
33 02-50-4250 Roller Bearing (1)
34 44-60-0580 Locking Pin (4)
35 06-81-5670 6x3/8” Pan Hd. Tapping Screw (4)
36 42-36-0990 Capacitor Mounting Bracket (1)
37 22-33-0230 Capacitor (1)
38 42-25-0330 End Bell (1)
39 23-94-9690 3” Lead (1)

23-94-9695 3-I 14” Lead (I)
40 22-20-0310 Brush Guide (1)
41 22-18-0510 Carbon Brush (2)
42 23-74-0770 Terminal Tab (1)
43 23-74-0490 Terminal Tab (1)
44 06-75-0014 6x518”  Hex. Hd. Cap screw (1)
45 - Control Assembly (I)
46 42-42-0170 Hole Plug (4)
47 06-81-5640  8-32x3/4” Pan Hd. Screw W/E.T. Lockwasher (I)
48 23-74-0790 Terminal Tab (1)
49 22-36-0120 30 AMP Circuit Breaker (3)

22-36-0100 15 AMP Circuit Breaker (2)
50 23-38-2781 Bridge Rectifier (1)
51 06-55-0830 8-32 Hex Nut (1)
52 23-66-l 210 Switch (1)
53 23-33-0410 240V 30A Twist Lock Receptacle (1)
54 23-33-0380 12OV  30A Twist Lock Receptacle (I)
55 23-33-0370 120V Duplex Receptacle (1)
56 23-35-0290 Receptacle Panel (1)
57 06-81-5477 6-32~318”  Pan Hd. Screw W/E.T. Lockwasher (5)
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